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Model: iGen2600 Parts List Revision:  2022-12-19 

First Serial Number: 26A1122B1 Sub-Assembly: Ancillaries 

Last Serial Number:  Illustration: 420275011480015 R00 2022-12-19 
 

Item Description 
Qty per 

Machine 
Part Number 

1 Engine Assembly 1 DJ 110009830062VN 

2 Muffler Baffle 1 DJ 504001 

3 Right Frame 1 DJ 500931-221 

4 Bottom Plate 1 DJ 500936 

5 Left Skeleton 1 DJ 500932-221C 

6 Right Panel 1 DJ 500929-221C 

7 Panel Rear Cover 1 DJ 500934 

8 Cross Grooved Disc Head Screw M6x16 6 DJ 92078 

9 Dc Voltage Regulator 1 DJ 500700 

10 Bolt M6X12 9 DJ 91325 

11 Nut M6 4 DJ 90016 

12 Cross Recessed Pan Head Screw + Gasket Combination M5X12 7 DJ 91825 

13 Cross Recessed Pan Head bolt M4X16 1 DJ 92032 

14 Bolt M3x15mm 2 DJ 500661 

15 Lock Clip M6 6 DJ 500060 

16 Square Nut M6 6 DJ 90027 

17 Hex Flange Bolt M6X20 6 DJ 92003 

18 Cross Recessed Pan Head bolt St4.2X13 7 DJ 92014 

19 Steel Ball 1 DJ 500003 

20 Flat Washer 4 DJ 99519 

21 Ducting Cover 1 DJ 504280 

22 Rope Guide Plate 1 DJ 500019-052 

23 Handle Plate 1 DJ 500937-052 

24 Fuel Tank Vibration Isolator A 5 DJ 500007 

25 Vibration Isolator 4 DJ 500317 

26 Vibration Isolator 4 DJ 500628 

27 Fuel Tank Vibration Isolator B 1 DJ 500008 

28 Fuel Tank Vibration Isolator C 4 DJ 500009 

29 Fuel Splash Guard 1 DJ 504002 

30 Control Panel Assembly 1 DJ 504009 

30.1 AC Socket 2 DJ 6478 

30.2 Efficiency Mode Switch 1 DJ 9061 

30.3 Cover, Efficiency Mode Switch 1 DJ 9080 

30.4 Earth Terminal 1 DJ D2000I-31089-A 

30.5 Data Centre 1 DJ 9204 

31 Oil Access Cover 1 DJ 500935-221 

32 Grounding Wire 1 DJ 500044 

33 Earth Wire 1 DJ 500026 

34 Knob 1 DJ 500468-231 
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Item Description 
Qty per 

Machine 
Part Number 

35 Pull Tray 1 DJ 500469 

36 Fuel Switch Bracket 1 DJ 500463 

37 Starter Handle 1 DJ 500018 

38 Fuel Cap 1 DJ 500304 

39 Fuel Strainer 1 DJ 500010 

40 Fuel Tank 1 DJ 500547L 

41 Fuel Hose 1 DJ 500465L 

42 Spring 1 DJ 500012 

43 Fuel Switch 1 DJ 500088 

44 Starter Rope 1 DJ 500535 

45 Fuel Hose Clip D9 2 DJ 94423 

46 Clip, Fuel Hose D11X0.8 2 DJ 94411 

47 Flat Washer D3.2 2 DJ 94217 

48 Tooth Type Gasket D6 3 DJ 94003 

49 Circlip 1 DJ 94006 

50 Inverter Moduel 1 DJ 504888 

51 Wiring Harness 1 DJ 500637 

52 Cover, Starter Handle 1 DJ 500017-231 

53 Fuel Strainer 1 DJ 503077 

54 Bolt M6X16 4 DJ 91329 

55 Inlet Cover 1 DJ 500038 

56 Screw St3.5*10 2 DJ 92099 

57 Flat Washer M4 1 DJ 94325 

58 Gasket 1 DJ 500252 

59 Rubber Sleeve 4 DJ 94418 

60 Fixed Disk 1 DJ 500470 

61 Seal Ring 1 DJ 500542 

62 Rubber Mat 1 DJ 500939 

63 Left Panel 1 DJ 504017-221C 

64 Screw M4x10 4 DJ 91951 

65 Bracket 1 DJ 500529 

66 Inverter Windshield 1 DJ 500531 

67 Knob 1 DJ 500532 

68 Flat Washer 1 DJ 94290 

69 Shaft With Retaining Ring 1 DJ 94086 

70 Screw 4.8*16   6 DJ 92108 

71 Fuel Hose Clip 2 DJ 94412 

72 Nut M6 1 DJ 90010 

73 Gasket 2 DJ 500324 

74 Clamp 1 DJ 500244 

75 Cover 1 DJ 500039 

76 Connecting Band 1 DJ 504011 

77 Stator 1 DJ 504336 

78 Rotor 1 DJ 500129 

79 Motor Fan 1 DJ 500037 
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Item Description 
Qty per 

Machine 
Part Number 

80 Muffler Enclosure (Front Panel) 1 DJ 202515 

81 Muffler Rubber Seal 1 DJ 202601 

82 Motor Fan Cowl 1 DJ 500127 

83 Bolt M6X30 5 DJ 91334 

84 Bolt M5x12 2 DJ 91322 

85 J Clip 1 DJ 500045 

86 Bolt M5x16 1 DJ 91323 

87 Plug 1 DJ 500068 

88 Fuel Sensor 1 DJ 500650 

89 Spark Plug Socket Wrench 1 DJ 99011 

90 Oil Funnel 1 DJ 500942 

91 Engine Oil Bottle 1 DJ 99550 

92 Double-Ended Screwdriver 1 DJ 99506 

93 Fuel Hose 1 DJ 504601 

94 Fuel Hose 1 DJ 504602 

95 Fuel Hose Clip D10 1 DJ 94408 

96 Bolt M6x35 2 DJ 91335 

97 Pin 2 DJ 240904 

98 Nut M12 1 DJ 90014 

  



 

  4 

 
 

Drawing No: 420275011480015 Date: 2022-12-19 Rev: 00 

 

 



 

  5 

Model: iGen2600 Parts List Revision:  2022-12-19 

First Serial Number: 26A1122B1 Sub-Assembly: Powertrain 

Last Serial Number:  Illustration: 110009830062VN R00 2022-12-19 
 

Item Description 
Qty per 

Machine 
Part Number 

1 Crankcase 1 DJ 200203 

2 Switch Assembly, Oil Level 1 DJ 205101 

3 Bolt M6X12 7 DJ 91325 

4 Cable Clamp 1 DJ 209903 

5 Oil Seal  2 DJ 93501 

6 Bearing 2 DJ 93008 

7 Crankshaft  1 DJ 200304 

8 Piston 1 DJ 211203 

9 Scraper Ring Set ,Piston 1 DJ 211603 

10 Pin, Piston 1 DJ 205501 

11 Clip, Piston 2 DJ 201301 

12 Connecting Rod Assembly 1 DJ 201503 

13 Lifter, Valve 2 DJ 206101 

14 Camshaft Assembly 1 DJ 202002 

15 Pin 4 DJ 240904 

16 Gasket, Crankcase 1 DJ 96004 

17 Cover Assembly, Crankcase 1 DJ 200101 

18 Dipstick 1 DJ 205601-160 

19 Cylinder Head Gasket 1 DJ 96328 

20 Cylinder Head 1 DJ 201003 

21 Clip, Breather Tube Ф10.5 2 DJ 94407 

22 Rod, Push 2 DJ 201902 

23 Magneto Ignition 1 DJ 97502 

24 Gasket, Connection Block 1 DJ 96007 

25 Bolt M6X20 12 DJ 91330 

26 Fan, Flywheel 1 DJ 200401 

27 Nut M12 1 DJ 90014 

28 Starter Assembly 1 DJ 204710 

28.1 Start Puller 1 DJ 5998 

29 Cross Recessed Pan Head Bolt M3X8 3 DJ 91805 

30 Bolt M6X16 10 DJ 91329 

31 Thermal Insulation, Carburettor 1 DJ 202301 

32 Paper Washer, Carburettor 1 DJ 96121 

33 Carburettor Assembly 1 DJ 202805 

34 Bolts M3x8 2 DJ 92239 

35 Stud Bolt 2 DJ 91023 

36 Stepper Motor Protective Cover 1 DJ 209906 

37 Gasket, Air Cleaner 1 DJ 96009 

38 Air Cleaner Assembly 1 DJ 202901 
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Item Description 
Qty per 

Machine 
Part Number 

38.1 Air Cleaner Element 1 DJ 5291 

39 Nut M6 4 DJ 90016 

40 Stepper Motor 1 DJ 752007 

41 Tube, Breather 1 DJ 95614 

42 Muffler Enclosure (Rear Panel) 1 DJ 202511 

43 Clip, Muffler Cover 1 DJ 209902 

44 Muffler Assembly 1 DJ 203712 

44.1 Spark Arrester 1 DJ 6789 

45 Ignition Coil  1 DJ 97610 

46 Gasket, Exhaust 1 DJ 96008 

47 Secondary Fill Valve 1 DJ 545901 

48 Flange Plate 1 DJ 229902 

49 Bolt M5x12 2 DJ 91322 

50 Bolts M3x8 1 DJ 95028 

51 Fuel Hose Clip D12 1 DJ 94412 

52 Spark Plug 1 DJ 97101 

53 Exhaust Valve Rocker Assembly 1 DJ 202102 

54 Rockshaft 1 DJ 202103 

55 Inlet Valve Rocker Assembly 1 DJ 202101 

56 Bolt M6X50 4 DJ 91339 

57 Valve Exhaust 1 DJ 205901 

58 Valve, In 1 DJ 201702 

59 Inlet Valve Spring Seat 1 DJ 201802 

60 Spring, Valve 2 DJ 206001 

61 Seat, Valve Spring, In 2 DJ 201801 

62 Valve Lock Clamp 2 DJ 200801 

63 Wind Lead Cover 1 DJ 200503 

64 Gasket, Headcover 1 DJ 96006 

65 Cylinder Head Breathing Board 1 DJ 201103 

66 Gasket  1 DJ 201104 

67 Cover Comp, Cylinder Head 1 DJ 201101 

68 Stud Bolt 2 DJ 91002 
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